
SPARE PARTS LIST
PAGE 1

MODEL NO. 4110B

ITEM PART NO. DESCRIPTION QTY NOTE
001 265265-3 Hatlapú csavar M10x25 4110B   1
002 224184-2 Belso illesztoperem 100 4110B   1
003 257054-0 Gyuru 210 2414/4110B   1
004 224184-2 Belso illesztoperem 100 4110B   1
005 150234-6 Furészlap-ház, komplett, elszí   1
006 251918-0 Négylapú fejescsavar M8x24 SR2   1
007 256923-2 Mélységbeállító vezetorúd 12-2   1
008 251859-0 Szárnyas csavar M8x12 4110B   1
009 253143-9 Lapos Alátét 12 4110B/2702   1
010 257091-4 Gyuru 12 4100B   1
011 257580-9 Hüvely 8 4110B/4100NB   1
012 253143-9 Lapos Alátét 12 4110B/2702   1
013 911432-5 PAN HEAD SCREW M8X20   1
014 273615-8 Fogantyú 4110B   1
015 934401-9 WING NUT M8   1
016 942201-3 Rugós alátét 8 942201-3   1
017 941201-0 Lapos Alátét 8 941201-0*   1
018 341854-9 LOCK PLATE   1
019 912202-5 Süllyesztett feju csavar M5x8   2
020 921422-0 HEX. BOLT M8X16   2
021 961015-1 Zárógyuru E-9 961015-1   1
022 257091-4 Gyuru 12 4100B   1
023 961015-1 Zárógyuru E-9 961015-1   1
024 961015-1 Zárógyuru E-9 961015-1   1
025 257091-4 Gyuru 12 4100B   1
026 961015-1 Zárógyuru E-9 961015-1   1
027 261053-6 SPONGE WASHER 38   1
028 922236-0 HEX. SOCKET HEAD BOLT M5X22   4
029 152203-3 Csapágyház, komplett 4110B   1

INC. 31
030 211256-2 Golyóscsapágy 6203LLB 211256-2   1
031 263002-9 Gumi csapszeg 4 263002-9   1
032 257576-0 SLEEVE 17   1
033 221353-6 Fogaskerék 55 4110B   1
034 253180-3 Lapos Alátét 10 6906   1
035 211066-7 Golyóscsapágy 6200LLB 211066-7   1
036 263002-9 Gumi csapszeg 4 263002-9   1
037 961006-2 Seeger-gyuru S-10 961006-2   1
038 911206-4 Trapézfeju csavar M5x10 911206   3
039 162107-1 Tengelyfedél (nyomólap) 4   1
040 341853-1 Távtartó lap B 4110B   1
041 321443-6 Tengely 4110B   1
042 254001-2 Ék 4 254001-2*   1
043 343453-3 BAFFLE PLATE   1
044 321444-4 BUSH 15   1
045 241317-4 FAN 100   1
046 514713-2 Forgórész 220V 4110B   1
047 911938-3 Trapézfeju csavar M5x85 911907   2
048 681635-2 Szigetelo alátét 1806B*   1
049 263014-2 Gumi csapszeg 4 263014-2   1
050 211088-7 Golyóscsapágy 6000DDW 211088-7   1
051 524673-0 Állórész 220V 4110B   1
052 687010-0 Pánt 687010-0   1
053 157905-6 Fogaskerékház 4110B   1
054 231240-1 Nyomórugó 7 231240-1*   1
055 256633-1 Csapszeg 6 4110B/LS1013   1
056 231928-3 Rugós gyuru 8 4110B/LS1013   1
057 911261-6 Trapézfeju csavar M5x40 911261   4



SPARE PARTS LIST
PAGE 2

MODEL NO. 4110B

ITEM PART NO. DESCRIPTION QTY NOTE
058 854625-0 NAME PLATE 4110B   1
059 953106-2 Csapszegecs 0-5 953106-2   2
060 961055-9 Seeger-gyuru S-15 961055-9   1
061 211206-7 Golyóscsapágy 6202LLB 211206-7   1
062 263005-3 Gumi csapszeg 6 263005-3   1
063 643650-4 Szénkefetartó-sapka 6,5-13,5 (   2
064 181048-2 Szénkefe, CB-155, önkioldó*   1
065 159687-6 #Motorház 4110B   1
066 181442-8 HANDLE SET   1

INC. 77A
067 911148-2 Trapézfeju csavar M4x25 911148   2
068 911248-8 Trapézfeju csavar M5x28 911248   2
069 911148-2 Trapézfeju csavar M4x25 911148   1
070 911113-1 Trapézfeju csavar M4x10 911113   2 DE ES FR IT NL AT SE FI CH
071 651131-4 Kapcsoló C3D-15MS SR2600*   1 DE ES FR IT NL AT SE FI
072 645200-1 Zajszuro kondenzátor 645200-1*   1 DE ES FR IT NL AT SE FI
073 911133-5 Trapézfeju csavar M4x18 911133   2
074 687001-1 Kábel-feszültségmentesíto 6870   1 DE ES FR IT NL AT SE FI CH
075 682505-8 Kábelvédo 10-90*   1 DE ES FR IT NL AT SE FI CH
076 665516-8 POWER SUPPLY CORD 1.00-2-2.5   1 DE ES FR IT NL AT SE FI
077 181442-8 HANDLE SET   1

INC. 66A
078 421279-4 Gumi porvédo F/AC/DC kapcsolóh   1
079 421490-8 Gumiharang*   1
400 A-02406 DIAMOND WHEEL 255 (DRY)   1 AEPD-013/96
401 782210-8 SOCKET WRENCH   17   1
900 824697-9 PLASTIC CARRYING CASE   1
901 122263-9 BASE SET   1



SERVICE DRAWING
PAGE 1

MODEL NO. 4110B


